



C E R T I F I C A T E
of Conformity

Registration No.: AK 60028578 0001

Report No.: 21145885 001

Holder:

Yaobei New Industrial Area
315482 P.C. Yuyao Zhejiang
China

Product:

Fire blanket

Identification:

XU-107 packed in PVC hard box (red)
XU-110 packed in PVC soft bag (red)

Material: fiberglass woven fabric, single layer
Size [m]: 1,0 x 1,0 / 1,2 x 1,2 / 1,2 x 1,8
Remark: only for single use

Tested acc. to:

EN 1869:1997

The certificate of conformity refers to the above mentioned product. This is to certify that the specimen is in conformity with the assessment requirement mentioned above. This certificate does not imply assessment of the production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

Certification Body

Date 01.02.2010



TÜV Rheinland LGA Products GmbH - Tillystraße 2 - 90431 Nürnberg